


Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 ii 
 

FOREWORD: 

Bergrivier Municipality is required in terms of Section 18 of the Water Services Act, 1997 (Act No.108 of 
1997), as well as the “Regulations relating to compulsory national standards and measures to conserve 
water”, as issued in terms of sections 9(1) and 73(1)(j) of the Water Services Act, to report on the 
implementation of its WSDP during each financial year and to include a water services audit in such an annual 
report. 

The WSDP Performance- and Water Services Audit is designed to monitor the compliance of Bergrivier 
[...]
Bergrivier Municipality’s Management Area includes the following areas (Water Distribution Systems): 

• Porterville - Porterville Water Distribution System 

• Piketberg – Piketberg Water Distribution System 

• Velddrif – Velddrif Water Distribution System 

• Dwarskersbos – Dwarskersbos Water Distribution System 

• Aurora – Aurora Water Distribution System 

• Eendekuil – Eendekuil Water Distribution System 

• Redelinghuys – Redelinghuys Water Distribution System 

• Wittewater, managed by the Moravian Church 

• Goedverwacht, managed by the Moravian Church 

• The rural farm areas 

The West Coast District Municipality supplies bulk potable water to Velddrif and Dwarskersbos.  Bergrivier 
Municipality provides bulk potable water to all the other towns and settlements. 

Velddrif:  Potable water is supplied to Velddrif by the West Coast District Municipality as part of the Withoogte 
Regional Scheme, which forms part of the Western Cape Water Supply System.  The Voëlvlei Dam is the 
main storage dam to supply water to this part of the system, as well as the Berg River.  Water can also be 
released from the Berg River Dam in the upper part of the Berg River should it be necessary.  Raw water is 
pumped from the Misverstand Weir to the Withoogte WTW for treatment, before distribution to the various 
West Coast District Municipality’s consumers.  The potable water supplied by the West Coast District 
Municipality to Velddrif is stored in three reservoirs in Velddrif, with a total storage capacity of 10.000 Ml.  
There are also two water towers with a total storage capacity of 0.500 Ml in Velddrif. 

Dwarskersbos:  Potable water is also supplied to Dwarskersbos from the Withoogte WTW.  The potable 
water is stored in two reservoirs in Dwarskersbos, with a total storage capacity of 0.900 Ml and a water tower 
with a capacity of 0.228 Ml. 

Sodium Hypochlorite Dosing

CONSUMERS

LAAIPLEK PRESSURE 

TOWER 0.250 Ml

VELDDRIF PRESSURE 

TOWER 0.250 Ml

BERG RIVER WITHOOGTE SCHEME (WCDM)

PUMPSTATION (x3)

Reservoir
3.000 Ml

Reservoir
2.000 Ml

WCDM M (A14)

M

Reservoir
5.000 Ml

 

BERG RIVER SALDANHA SCHEME (WCDM)

Pressure Tower 

0.228 Ml

Booster 

Pumpstation (x3)

Sodium Hypoclorite 

Dosing

CONSUMERS

Reservoir
0.450 Ml

WCDM M (M16)

Reservoir
0.450 Ml

 

Velddrif Dwarskersbos 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 6 
 

Farmers

Pump

CONSUMERS

Monte Bertha Booster PS (x3)

Raw Water 

Storage Dam

CONSUMERS (Monte Bertha)

NORTH SPRING 1

Pump (Back 

Wash)

Balancing Tank

WTW (Four Sand Pressure 

Filters)

MOUNTAIN STREAM - VOORBERG

SOUTH SPRING 2

Reservoir
0.235 Ml

Reservoir
0.500 Ml

M

M

M

M

M

Reservoir
3.250 Ml

M

Overflow

M

PS (x2)

CONSUMERS

BERG RIVER

Raw Water PS (x2)

Buitengracht 

Booster PS (x2)

Pressure Break Tank

Two Pressure Filters

CONSUMERS

CONSUMERS

Voëlvlei 

Spring

CONSUMERS

WTW

Potable PS (x2)

Potable Booster 

PS (x2)

Reservoir 
No 2

3.300 Ml

M

M 5

M 6

Reservoir 
No 1

2.400 Ml

M 4

M 2

M 3

M 1

Porterville:  Bulk raw water is supplied 
to the Porterville WTW from two springs  
(South and North) and the Voorberg 
Stream.  The raw water flows through a 
balancing tank to the WTW and the 
overflow water is stored in a dam just 
below the WTW from where it can also 
be pumped back to the WTW.  A new 
bulk raw water pipeline was constructed 
during the 2015/2016 financial year to 
supply raw water to the farmers, 
according to the new Service Level 
Agreement.  The WTW consists of four 
pressure sand filters.  The potable water 
is stored in the town’s main reservoir 
with a storage capacity of 3.250 Ml from 
where it gravitates to the town and the 
two Monte Bertha reservoirs, with a total 
storage capacity of 0.735 Ml. 

 

 

 

 

 

Piketberg:  Bulk raw water is primarily 
supplied to Piketberg from the Berg 
River.  Water is pumped from the Berg 
River pump station to the Piketberg 
WTW, where the water is treated and 
the final water is pumped to the town.  
Piketberg is allowed to abstract up to 
0.704 million m³/a from the Berg River.  
Bulk water is also supplied to Piketberg 
from the Voëlvlei Spring, with less than 
5% of Piketberg’s total system input 
volume for the last two financial years 
supplied from this source.  Potable 
water is stored in two reservoirs with a 
total storage capacity of 5.700 Ml before 
it is distributed to the consumers in 
Piketberg. 

 

 

Aurora:  Bulk raw water supply to Aurora is from four production boreholes.  The water is pumped from the 
boreholes to the Aurora WTW for treatment.  The WTW consists of ten pressure sand filters, with soda-ash 
dosing.  The treated water from the WTW is pumped to the town’s two reservoirs with a total storage capacity 
of 0.550 Ml.  The water gravitates from the two reservoirs to the consumers in Aurora. 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 7 
 

BOOSTER PUMP STATION (X2)

CONSUMERS

MATROOSFONTEIN SPRINGS

WTW (Three Pressure Filters) 

Sodium Hypochloride and Lime 

Dosing

Raw Water PS (x2)

Sump

Reservoir
0.190 Ml

Reservoir
0.250 Ml

M

3
1

5
 d

ia
p

ip
e

lin
e

M

M

Eendekuil:  Bulk raw water gravitates to the Eendekuil WTW from two raw water storage dams (Capacity of 
64 Ml) outside the town.  The drainage to the dams is from the Waboomfontein spring.  The supply from the 
dams can also be supplemented with groundwater from one borehole outside the town.  There are two 
pressure filters on the bulk supply pipeline to the WTW (Package Plant).  Treated water from the WTW is 
stored in a 0.400 Ml reservoir form where it gravitates to the consumers in Eendekuil. 

PS (x1)

Borehole 5

WATER TREATMENT WORKS (10 Pressure Sand 

Filters, Lime and Hypoclorite Dosing)

Borehole 3 Borehole 4

Storage Tank

Borehole 1

Borehole 2

CONSUMERS

Reservoir 1
0.250 Ml

Reservoir 2
0.300 Ml

M

M

MM

M

M

M M

2 X RAW WATER 

STORAGE DAMS [64 Ml]

Borehole

Balancing Tank

WABOOMFONTEIN SPRING

Two Pressure 

Filters

WTW (Package Plant)

CONSUMERS

M
150 mm dia

O
ff

 t
a

k
e

1
5

0
m

m
 d

ia Off take

Off take

Off take

M

M

Reservoir
0.400 Ml

MM

 

Aurora Eendekuil 

Redelinghuys:  Bulk raw water 
gravitates to the Redelinghuys WTW 
from the Matroosfontein Springs via a 
315mm diameter pipeline.  A new bulk 
water meter was installed at the springs.  
The WTW consists of three pressure 
filters, with sodium hypochlorite and lime 
dosing.  Final treated water from the 
WTW is pumped to the two storage 
reservoirs with a total capacity of 0.440 
Ml, from where it gravitates to the 
consumers in Redelinghuys. 

 

 

 

 

 

 

 

 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 8 
 

Consumers

Consumers

RIET RIVER

Two Pressure Filters & Sodium 

Hypochlorite Dosing

Consumers

Raw Water PS (x2)

Reservoir

0.150 Ml

Reservoir
0.136 Ml

Reservoir

0.204 Ml

Reservoir

0.136 Ml

M

1
5

0
 D

ia
 B

u
lk

 
P

ip
e

lin
e

The towns managed by the Moravian Church, for which Bergrivier Municipality only provides a support 
service, are as follows: 

Wittewater:  The town relies on surface water abstracted from the local stream and a fountain that also feed 
the stream.  Groundwater is also pumped from two boreholes to the WTW.  The WTW consists of two sand 
pressure filters that treat the raw water, before the potable water is pumped to the town’s main storage 
reservoir with a storage capacity of 0.350 Ml. 

Goedverwacht:  Raw water is abstracted from the Riet River and distributed via a 150mm diameter pipeline 
to the WTW.  The WTW consists of two pressure filters with sodium hypochlorite dosing.  From there the 
treated water is distributed to four reservoirs, with a total capacity of 0.626 Ml.  Potable water gravitates from 
these reservoirs to the consumers in Goedverwacht. 

Potable PS (x2)

CONSUMERS

Two Sand Pressure Filters

Berg Raw Water 

Inlet

BoreholeBorehole

Raw Water PS for 

fountain water 

(x1)

Filter PS (x2)

PPC 
Reservoir 
0.050 Ml

PPC 
Reservoir 
0.050 Ml

PPC 
Reservoir 
0.050 Ml

Reservoir 
0.350 Ml

 

Wittewater Goedverwacht 

The water services levels of the respective settlements are illustrated in the context of its adequacy (as per 
WSDP Guide Framework definitions), and further summarised in Section C.2 of this Water Services Audit 
Report.  Due to its categorization in terms of adequacy, a single settlement may be categorized in terms of 
more than one adequacy definition (example a portion of the households may receive adequate services 
whilst the remainder may have a specific infrastructure ‘upgrade’ or ‘refurbishment’ need). 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 9 
 

The tables below give an overview of the major water infrastructure components, for the various distribution 
systems, in Bergrivier Municipality’s Management Area. 

A.3.1: Existing main water infrastructure (Resources and WTWs) 

Water 
Distribution 

System 

Bulk Supply WTWs and Treatment Processes 

Resources 
WTW 

(Capacity in Ml/d) 
Processes 

Porterville 
Voorberg Mountain Stream and 
two Springs 

2.270 
Flow measurement, Stabilisation (Calcium Carbonate), 
Chemical Dosing (Activated Carbon), Filtration (Four 
pressure sand filters), Disinfection (Chlorine gas) 

Piketberg Berg River and Voëlvlei Spring 3.150 

Flow measurement, Chemical dosing (Aluminium Sulphate), 
Sedimentation (Horizontal flow clarifiers and one circular 
clarifier), Filtration (Rapid gravity sand filters), Stabilisation 
(Calcium Carbonate), Disinfection (Chlorine gas) 

Wittewater 
Mountain Stream, Fountain and 
Two Boreholes 

Unknown Filtration (Two pressure sand filters) 

Goedverwacht Riet River Unknown 
Filtration (Two pressure sand filters), Disinfection (Sodium 
Hypochlorite) 

Velddrif 
Berg River (Withoogte Bulk 
Scheme) 

- - 

Dwarskersbos 
Berg River (Withoogte Bulk 
Scheme) 

- - 

Aurora Four Boreholes 0.200 
Chemical dosing (Sodium Carbonate), Filtration (Ten 
pressure sand filters), Disinfection (Sodium Hypochlorite) 

Eendekuil 
Waboomfontein River and 
Spring and Borehole 

0.200 

Flow measurement, Filtration on bulk supply pipeline (Two 
pressure sand filters), Package Plant (Ultra filtration unit), 
Stabilisation (Calcium Carbonate), Disinfection (Sodium 
Hypochlorite) 

Redelinghuys Matroosfontein Springs 0.260 
Flow measurement, Filtration (Three pressure sand filters), 
Stabilisation (Calcium Carbonate), Disinfection (Sodium 
Hypochlorite) 

The table below gives a summary of the existing capacities and current flows at each of the WTWs (Ml/d). 

Table A.3.2:  Existing capacities and flows at each of the WTWs (Ml/d) 

WTW 
Existing 

Hydraulic 
Capacity 

Peak Month 
Average Daily 

Flow 

Average Daily Flow 

(Jul 2021 – Jun 
2022) 

Required Treatment 
Capacity 

(1.5 x AADD10yr) 

2021/2022 Water Quality 
Network Failures 
(SANS0214:2015) 

Porterville 2.270 1.728 (Feb) 1.272 2.326 Turbidity, pH 

Piketberg 3.150 2.830 (Feb) 2.006 4.209 Turbidity, E.Coli, Total Coliforms 

Aurora 0.200 0.175 (Feb) 0.126 0.219 Sodium, Chloride 

Eendekuil 0.200 0.241 (Jan) 0.173 0.428 Turbidity 

Redelinghuys 0.260 0.210 (Feb) 0.160 0.279 Turbidity 

 
A.3.3: Existing main water infrastructure (Reticulation, Pump Stations and Reservoirs) 

Water Distribution 
System 

Water Distribution 
Networks 

Number of Water PS Reservoirs and Water Towers 

Bulk Internal Raw Water Potable Water Number of 
Reservoirs & 
Water Towers 

Total Storage in 
Ml km km Number of PS Number of PS 

Porterville 3.565 32.750 1 1 3 3.985 

Piketberg 19.400 54.130 1 4 2 5.700 

Wittewater 0.546 6.640 1 1 4 0.500 

Goedverwacht 1.839 14.570 1 - 4 0.626 

Velddrif - 87.325 - 1 5 10.500 

Dwarskersbos - 15.605 - 1 3 1.128 

Aurora 2.633 12.945 - 1 2 0.550 

Eendekuil 13.436 7.180 - - 1 0.400 

Redelinghuys 3.208 8.515 - 1 2 0.440 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 10 
 

A.3.3: Existing main water infrastructure (Reticulation, Pump Stations and Reservoirs) 

Water Distribution 
System 

Water Distribution 
Networks 

Number of Water PS Reservoirs and Water Towers 

Bulk Internal Raw Water Potable Water Number of 
Reservoirs & 
Water Towers 

Total Storage in 
Ml km km Number of PS Number of PS 

Total Bergrivier 44.627 239.660 4 10 26 23.829 

The table below gives an overview of the major sewerage infrastructure components, for the various 
drainage systems, in Bergrivier Municipality’s Management Area. 

A.3.4: Existing main sewerage infrastructure 

Sewer 
Drainage 
Systems 

WWTWs and Treatment Processes 
Sewer Drainage 

Network 

Number of 
Sewer PS 

Hydraulic 
Capacity 

Organic 
Capacity 

Treatment Processes 
Rising Gravity 

Ml/d kg COD/d km km 

Porterville 1.500 1 701 
Activated Sludge: Inlet works, Biological Reactor, 
Secondary Settling Tank, Chlorination, Sludge 
Treatment 

0 28.100 - 

Piketberg 3.150 2 022 
Activated Sludge: Inlet works, Biological Reactor, 
Two Secondary Settling Tanks, Chlorination, 
Sludge Treatment (Dams) 

0.900 45.900 2 

Velddrif 1.995 3 200 
Activated Sludge: Inlet works, Biological Reactor, 
Two Secondary Settling Tanks, Chlorination, 
Sludge Treatment 

15.500 34.000 49 * 

Dwarskersbos 0.294 Unknown 
Oxidation Ponds: Inlet works, Lined Primary, 
Secondary and Tertiary Ponds. 

5.200 6.300 7 * 

Eendekuil 0.140 Unknown 
Oxidation Ponds: Inlet works, Lined Primary-, 
Secondary- and Tertiary Pond 

1.500 2.400 2 

Total Bergrivier 23.100 116.700 58 

Note:  No sewerage infrastructure in Wittewater, Goedverwacht, Aurora and Redelinghuys 

 * New sewer pump stations in Velddrif and Dwarskersbos still to be added. 

The table below gives a summary of the existing hydraulic design capacities and current flows at each of the 
WWTWs, as well as the final effluent quality compliance percentages for the 2021/2022 financial year (Ml/d). 

Table A.3.5:  Existing hydraulic design capacities and flows at each of the WWTWs (Ml/d) 

WWTW 
Existing 

Hydraulic 
Capacity 

Peak Month 
Average Daily 

Flow 

Average Daily 
Flow  

(2021/2022) 

Average Wet 
Weather Flow 

Average Daily 
Flow as a % of 

Design Capacity 

Final Effluent 
Compliance for 

2021/2022 against 
Authorisation 

Porterville 1.500 1.412 (Jun) 0.724 0.654 48.27% 

Microbiological: 33.3% 

Chemical: 79.2% 

Physical: 91.7% 

General Limits 

Piketberg 3.150 Unknown 1.711 Unknown 54.32% 

Microbiological: 25.0% 

Chemical: 75.0% 

Physical: 86.1% 

General Limits 

Velddrif 1.995 Unknown 1.567 Unknown 78.55% 

Microbiological: 16.7% 

Chemical: 29.2% 

Physical: 47.2% 

Licence Limits 

Dwarskersbos 0.294 Unknown 0.151 Unknown 51.36% 

Microbiological: 100.0% 

Chemical: 83.3% 

Physical: 29.2% 

General Limits (Irrigation) 



Bergrivier Municipality: Annual WSDP Performance- and Water Services Audit Report for 2021/2022  

 

2022/10/27 Bergrivier Water Services Audit 2021-2022.doc 

 11 
 

Table A.3.5:  Existing hydraulic design capacities and flows at each of the WWTWs (Ml/d) 

WWTW 
Existing 

Hydraulic 
Capacity 

Peak Month 
Average Daily 

Flow 

Average Daily 
Flow  

(2021/2022) 

Average Wet 
Weather Flow 

Average Daily 
Flow as a % of 

Design Capacity 

Final Effluent 
Compliance for 

2021/2022 against 
Authorisation 

Eendekuil 0.140 Unknown 0.088 Unknown 62.57% 

Microbiological: 100.0% 

Chemical: 83.3% 

Physical: 100.0% 

General Limits (Irrigation) 

The organic design capacities of the activated sludge WWTWs and the current loadings at these WWTWs are 